Ferrari 599 GTO - CRANKCASE - 0001

No.Part No.NameCon.PriceQtySelect
1 253031 COMPLETE CRANKCASE -Applicable for EU GS, UK- -Applicable up to engine No. 175088- new
4.765,39 
1 278404 COMPLETE CRANKCASE -Lead free- -Applicable from engine No. 175089- new
2.424,13 
1 281407 COMPLETE CRANKCASE -Not for EU GS, UK- -No longer supplied- -Replaced by 278404- new
0,00 
2 257091 CONNECTOR MOUNTING new
91,04 
3 213513 RH GASKET new
170,09 
3 213514 LH GASKET new
170,09 
4 253713 CYLINDER SLEEVE new
448,80 
5 186251 O-RING new
2,45 
6 217968 STUD BOLT new
11,97 
7 14325340 THREADED PLUG new
6,23 
8 185360 ALIGNMENT DOWEL new
2,74 
9 104280 OIL DRAIN PLUG new
5,13 
10 10261860 GASKET new
0,41 
11 14325340 THREADED PLUG new
6,23 
11 164400 THREADED PLUG new
3,02 
12 10259960 GASKET new
0,33 
13 201207 PRESSURE TRANSMITTER -Applicable until depletion- new
169,98 
13 304074 PRESSURE TRANSMITTER -Applicable after depletion of 201207- new
161,62 
14 235830 COMPLETE VALVE HOLDER -Applicable up to Ass. No. 95707- -Applicable until depletion- new
152,51 
14 255136 COMPLETE VALVE HOLDER -Applicable from Ass. No. 95708- -Applicable after depletion of 235830- new
144,25 
15 154691 GASKET new
1,38 
16 13026924 SCREW new
0,27 
17 227045 RPM SENSOR new
90,64 
18 231616 SCREW new
0,32 
19 11197774 WASHER new
0,06 
20 233600 SCREW new
0,56 
21 11197774 WASHER new
0,06 
22 253723 PISTON COOLING NOZZLE new
21,61 
23 164877 O-RING new
0,29 
24 14302921 SCREW new
0,06 
25 11181474 WASHER new
0,06 
26 13546934 STUD BOLT -M10 X 1.25 X 20- -Shank length 50- new
1,65 
26 13547034 STUD BOLT -M10 X 1.25 X 20- -Shank length 55- new
2,52 
26 13547434 STUD BOLT -M10 X 1.25 X 20- -Shank length 75- new
5,18 
26 13547134 STUD BOLT -M10 X 1.25 X 20- -Shank length 60- new
1,71 
27 100052 ALIGNMENT DOWEL new
2,18 
28 14305424 SCREW -L. 25 mm- new
0,06 
28 14305324 SCREW -L. 20 mm- new
0,10 
29 214412 STUD BOLT new
7,38 
29 219283 STUD BOLT new
9,28 
30 11197774 WASHER new
0,06 
31 210359 GASKET new
23,01 
32 217796 STUD BOLT new
8,45 
33 176421 ALIGNMENT DOWEL new
3,97 
34 190426 STUD BOLT new
27,10 
35 134704 O-RING new
0,13 
36 178348 WASHER new
0,72 
37 133988 NUT new
0,21 
38 209827 RH ENGINE STRUT new
337,72 
38 210375 LH ENGINE STRUT new
319,81 
39 15971834 SCREW -L. 100 mm- new
1,58 
39 122418 SCREW -L. 165 mm- new
14,31 
40 12642524 WASHER new
0,18 
41 127497 WASHER new
0,06 
42 215704 BUSH TRAVEL LIMITER BRACKET new
35,74 
43 226548 PIPE MOUNTING BRACKET new
70,87 
44 16039734 SCREW new
4,60 
45 10738021 WASHER new
1,05 
46 127498 WASHER new
0,13 
47 11234734 SCREW new
0,65 
48 258884 LH SHIELD new
86,62 
48 258883 RH SHIELD new
86,62 
49 13026924 SCREW new
0,27 
50 244325 FRONT COVER new
730,73 
51 247936 FRONT COVER GASKET new
30,92 
52 180137 WATER TEMPERATURE SENSOR new
22,40 
53 14304824 SCREW -L. 55 mm- new
0,29 
53 231624 SCREW -L. 45 mm- new
0,43 
53 231621 SCREW -L. 30 mm- new
0,37 
53 231622 SCREW -M6 X 35- new
0,37 
53 231623 SCREW -M6 X 40- new
0,41 
53 231619 SCREW -M6 X 22- new
0,32 
54 11197774 WASHER -x4, with screws with fixed washers- new
0,06 
55 208451 COVER new
19,14 
56 317312 GASKET -Applicable after depletion of 248026- new
1,94 
56 248026 GASKET -Applicable until depletion- new
1,94 
57 14305324 SCREW -L. 20 mm- new
0,10 
58 11197774 WASHER new
0,06 
59 262953 RUBBER BUSHING new
374,02 
60 196333 ENGINE MOUNTING BUSH BRACKET new
6,78